

Compressive Strength Report for Autoclaved Aerated Concrete Products

Owner	ESPAC	Report No.	KMR16000524
Project Name	Autoclaved Aerated Concrete Products testing	Date Reported	3/3/2016
Request No.	KMQ000141	Sample No.	KMS16000182
Project No.	-	Client Reference	PO
Sample Description	Autoclaved Aerated Concrete Proucts	Sample Size	-
Specimen Preparation	ASTM C1386	Date Tested	3/10/2016
Test Method	ASTM C1386	Tested By	Ali

Sample No.	Load (kN)	Density (g/cm ³)	Compressive Strength (Mpa)
1	90.9	0.57	3.2
2	92	0.52	3.3
3	194.4	0.55	3.3
4	219.1	0.59	3.7



Rashad A. Al Kilani
 Branch Manager
 Arab Company for Laboratories & Soil

ACES
Arab Company الشركة العربية
 For Laboratories & Soil للمختبرات و التربة
 Special For Reports خاص بالتقارير
 Khobar Branch فرع الخبر